

Input:	Test Plan Prefix	Test Plan #	Material	Test	Cure Cycle	Condition					
	AITR	1392	8HG	FC	MH	ETW					

Test Group: AITR1392-8HG-FC-MH-ETW

Material:	MTM45-1/GF0103-35%RW	Normalization:	Cured Ply Thickness:	0.01	#Plies:	12	Retest Data
Test Type:	Fill Compression	Condition:	ETW				
Test Method:	MP1114 (ASTMD6641)	Modulus/Poisson's Range:	Chord 0.1% to 0.3%				

Specimen ID	Length, in.	Width, in.	Thickness, in.	Cured Ply Thickness:	Ultimate Load, lb.	Failure Mode	Ultimate Strength, ksi		Modulus, Msi		Poisson's Ratio
							Measured	Normalized	Measured	Normalized	
NTP AITR1392-CYT-8HG-NIAR-FC-A-MH1-1-ETW-1	5.502	0.5010	0.1268	0.0106	2795.74	HAB	44.006	46.500	3.101	3.28	
NTP AITR1392-CYT-8HG-NIAR-FC-A-MH1-1-ETW-2	5.502	0.5012	0.1272	0.0106	2751.88	HAT	43.180	45.753	3.702	3.92	
NTP AITR1392-CYT-8HG-NIAR-FC-A-MH1-1-ETW-3	5.503	0.5014	0.1270	0.0106	2894.49	HAT	45.448	48.105	NR	NR	
NTP AITR1392-CYT-8HG-NIAR-FC-A-MH1-1-ETW-4	5.502	0.5013	0.1272	0.0106	3031.78	BGM	47.535	50.400	3.28	3.48	
NTP AITR1392-CYT-8HG-NIAR-FC-A-MH2-1-ETW-1	5.502	0.5013	0.1260	0.0105	3043.49	HAT	48.200	50.597	3.57	3.75	
NTP AITR1392-CYT-8HG-NIAR-FC-A-MH2-1-ETW-2	5.502	0.5010	0.1264	0.0105	3143.31	HAB	49.640	52.280	3.41	3.59	
NTP AITR1392-CYT-8HG-NIAR-FC-A-MH2-1-ETW-3	5.502	0.5013	0.1263	0.0105	2850.33	BGM	45.007	47.382	3.35	3.53	
NTP AITR1392-CYT-8HG-NIAR-FC-A-MH2-1-ETW-4	5.501	0.5012	0.1266	0.0105	3153.74	M(H,B)AT	49.716	52.436	3.47	3.66	
NTP AITR1392-CYT-8HG-NIAR-FC-B-MH1-1-ETW-1	5.497	0.5017	0.1211	0.0101	2585.14	HAB	42.564	42.937	3.39	3.42	
NTP AITR1392-CYT-8HG-NIAR-FC-B-MH1-1-ETW-2	5.497	0.5016	0.1207	0.0101	2630.08	BGM	43.443	43.696	3.36	3.38	
NTP AITR1392-CYT-8HG-NIAR-FC-B-MH1-1-ETW-3	5.498	0.5014	0.1211	0.0101	2525.51	HAB	41.587	41.974	3.38	3.41	
NTP AITR1392-CYT-8HG-NIAR-FC-B-MH1-1-ETW-4	5.498	0.5015	0.1214	0.0101	2881.72	M(B,H)GM	47.323	47.882	3.47	3.51	
NTP AITR1392-CYT-8HG-NIAR-FC-B-MH2-1-ETW-1	5.501	0.4986	0.1192	0.0099	2675.11	HAB	45.028	44.715	NR	NR	
NTP AITR1392-CYT-8HG-NIAR-FC-B-MH2-1-ETW-2	5.500	0.4990	0.1197	0.0100	2704.48	BGM	45.300	45.168	3.49	3.48	
NTP AITR1392-CYT-8HG-NIAR-FC-B-MH2-1-ETW-3	5.500	0.4986	0.1202	0.0100	2782.66	HGM	46.440	46.511	3.49	3.49	
NTP AITR1392-CYT-8HG-NIAR-FC-B-MH2-1-ETW-4	5.500	0.4988	0.1202	0.0100	2608.46	M(B,H)GM	43.509	43.576	3.35	3.36	
NTP AITR1392-CYT-8HG-NIAR-FC-C-MH1-1-ETW-1	5.501	0.4990	0.1220	0.0102	2695.82	HAT	44.287	45.019	NR	NR	
NTP AITR1392-CYT-8HG-NIAR-FC-C-MH1-1-ETW-2	5.500	0.4991	0.1224	0.0102	2474.13	HGM	40.497	41.313	NR	NR	
NTP AITR1392-CYT-8HG-NIAR-FC-C-MH1-1-ETW-3	5.500	0.4990	0.1228	0.0102	2506.87	BAT	40.909	41.863	3.14	3.22	
NTP AITR1392-CYT-8HG-NIAR-FC-C-MH1-1-ETW-4	5.500	0.4991	0.1224	0.0102	2608.06	BGM	42.704	43.546	3.39	3.45	
NTP AITR1392-CYT-8HG-NIAR-FC-C-MH1-1-ETW2-4*	5.498	0.4990	0.1225	0.0102	2701.58	HGM	44.199	45.120	3.14	3.20	
NTP AITR1392-CYT-8HG-NIAR-FC-C-MH2-1-ETW-1	5.501	0.4980	0.1221	0.0102	2740.74	BGM, HGM	45.089	45.866	NR	NR	
NTP AITR1392-CYT-8HG-NIAR-FC-C-MH2-1-ETW-2	5.501	0.4978	0.1223	0.0102	2640.00	HGM	43.375	44.195	3.18	3.24	
NTP AITR1392-CYT-8HG-NIAR-FC-C-MH2-1-ETW-3	5.500	0.4981	0.1211	0.0101	2479.87	BGM	41.118	41.489	NR	NR	
NTP AITR1392-CYT-8HG-NIAR-FC-C-MH2-1-ETW-4	5.503	0.4984	0.1224	0.0102	2779.80	M(B,H)AT	45.564	46.476	3.38	3.45	
NTP AITR1392-CYT-8HG-NIAR-FC-C-MH2-1-ETW2-4*	5.500	0.4984	0.1224	0.0102	2659.80	BGM	43.621	44.475	3.28	3.34	
Minimum	5.4965	0.4978	0.1192	0.0099	2474.13		40.497	41.313	3.101	3.201	
Maximum	5.5030	0.5017	0.1272	0.0106	3153.74		49.716	52.436	3.702	3.923	
Average	5.5002	0.4999	0.1230	0.0103	2744.02		44.588	45.741	3.366	3.458	
Standard Deviation	0.0018	0.0014	0.0026	0.0002	190.60		2.479	3.113	0.151	0.179	
Coefficient of Variation (%)	0.03	0.28	2.15	2.15	6.95		5.56	6.80	4.49	5.17	
No. Specimens	26	26	26	26	26		26	26	20	20	

Notes:
NT=Not Tested
NR=No Result
GE=Gage Error
FM=Failure Mode Unacceptable
*Specimens were taken from ETW2 set, tested at ETW.

**Laminate Compression After Impact Properties (CAI) -- (RTD)
Summary**

Specimen Number	ACG Code	ACG Batch #	ACG Cure Cycle	Prepreg Lot #	Cure Cycle Batch #	Measured Impact Energy (in-lbf)	Strength [ksi]	Avg. Specimen Thickn. [in]	Failure Mode
CDKA111A	AITR1392-8HG-CAI1-A-MH1-RTD-1	A	MH1	1	1	249.21	23.081	0.158	LGM/ LAB
CDKA112A	AITR1392-8HG-CAI1-A-MH1-RTD-2	A	MH1	1	1	248.98	22.681	0.165	LGM/LAB
CDKA113A	AITR1392-8HG-CAI1-A-MH1-RTD-3	A	MH1	1	1	249.24	21.013	0.163	LAB
CDKA114A	AITR1392-8HG-CAI1-A-MH1-RTD-4	A	MH1	1	1	249.30	22.845	0.164	LGM/ LAB
CDKA115A	AITR1392-8HG-CAI1-A-MH1-RTD-5	A	MH1	1	1	248.74	22.725	0.160	LGM/ LAB
CDKA116A	AITR1392-8HG-CAI1-A-MH1-RTD-6	A	MH1	1	1	249.19	22.656	0.160	LAB
CDKA117A	AITR1392-8HG-CAI1-A-MH1-RTD-7	A	MH1	1	1	249.30	22.882	0.164	LGM/ LAB

Normalizing	
Cured Ply Thickness	Strength, ksi
0.00985	22.734
0.010333333	23.438
0.010166667	21.363
0.010252083	23.421
0.010028125	22.789
0.009982292	22.616
0.010244792	23.442

Average 22.555
Standard Dev. 0.695
Coeff. of Var. [%] 3.083
Min. 21.013
Max. 23.081
Number of Spec. 7